Grizzly G0554Z Owner's Manual: Tailstock

14" x 40" gear-head floor lathe.
Hide thumbs

Advertisement

659
685
684
683
REF PART #
DESCRIPTION
651
P0554Z0651
GRADUATED DIAL
652
PSB02M
CAP SCREW M6-1 X 20
653
P0554Z0653
BEARING HOUSING
654
P8103
THRUST BEARING 8103
655
PK48M
KEY 4 X 4 X 20
656
P0554Z0656
TAILSTOCK LEADSCREW
657
PSB01M
CAP SCREW M6-1 X 16
658
P0554Z0658
LEADSCREW NUT
659
P0554Z0659
HANDLE KNOB
660
P0554Z0660
HANDLE LEVER
661
P0554Z0661
HANDLE BOLT
662
P0554Z0662
SPACER
663
P0554Z0663
BALL OILER 10MM
664
P0554Z0664
TAILSTOCK CASTING
665
P0554Z0410
STEEL BALL 6MM
666
P0554Z0666
COMPRESSION SPRING
667
P0554Z0667
HANDWHEEL
668
PSS28M
SET SCREW M6-1 X 30
669
P0554Z0669
HANDWHEEL SCREW
670
P0554Z0670
HANDLE SCREW
Model g0554z (Mfg 01/09+)

Tailstock

655
656
657
658
659
660
663
661
662
687
688
686
680
689
682
681
678
677
676
654
651
652
653
665
667
666
664
672
673
674
679
675
REF PART #
DESCRIPTION
671
P0554Z0671
HANDLE
672
PSB128M
CAP SCREW M8-1.25 X 70
673
P0554Z0673
TAILSTOCK GIB
674
P0554Z0674
GIB ADJUSTMENT SCREW
675
PB140M
HEX BOLT M12-1.75 X 70
676
PW06M
FLAT WASHER 12MM
677
P0554Z0677
CLAMP PLATE
678
P0554Z0678
BLOCK
679
P0554Z0679
TAILSTOCK BASE
680
PN02M
HEX NUT M10-1.5
681
PN01M
HEX NUT M6-1
682
PSS11M
SET SCREW M6-1 X 16
683
P0554Z0683
PIN 5 X 10
684
P0554Z0684
ECCENTRIC SHAFT
685
P0554Z0685
LOCK LEVER
686
P0554Z0686
TAILSTOCK QUILL
687
P0554Z0687
UPPER CLAMPING SLEEVE
688
P0554Z0688
LOWER CLAMPING SLEEVE
689
PSS95M
SET SCREW M10-1.5 X 40
669
668
670
671
-87-

Advertisement

   Related Manuals for Grizzly G0554Z

Comments to this Manuals

Symbols: 0
Latest comments:
  • teddy martin Feb 06, 2017 03:25:
    where can I get one of these carriage stops at g4003